

11/7/24
37/4

EDL ,SRHC Hospital Narela (Dated 07/07/2024)

S.No.	Dosage Form	Drug Name	Strength Specification
1.	Cap	Alphacalcidol (vitamin D)	0.25mcg
2.	Tab	Alendronate- 35 mg/ 70 mg	35 mg/ 70 mg
3.	Cap	N-AcetylCysteine	600 mg
4.	Cap	Amoxycillin	250mg. / 500mg.
5.	Cap	Cephalexin	250 mg. / 500mg.
6.	Cap	Doxycycline	100 mg
7.	Cap	Fluoxetine	20mg
8.	Cap	Omeprazole	20mg
9.	Cap	Tramadol	50mg.
10.	Cream	Benzoyl peroxide	2.5%
11.	Cream	Beclomethasone Dipropionate + Phenylephrine + Lignocaine	(0.025 % +0.1%+ 2.5%)
12.	Cream	Betamethasone Dipropionate	0. 05%
13.	Cream	Clobetasol Propionate	0.0005
14.	Cream	Clotrimazole / Miconazole Nitrate	0.01 / 0.02
15.	Cream	Permethrin	0.05
16.	Cream	Silver sulfadiazine	0.01
17.	Ear Drops	Clotrimazole	0.01
18.	Enema	Proctosedyl / Glycine Enema	500ml
19.	Eye Drops	Ciprofloxacin	0. 3% w/v
20.	Eye Drops	Flurbiprofen	0.03%w/v
21.	Eye Drops	Homatropine Hydrobromide	2%w/v
22.	Eye Drops	Hydroxy / Carboxy Methyl Cellulose	0. 3%/1%w/v
23.	Drop	Loteprednol	0.5%
24.	Drop	Ofloxacin+Dexamethasone	
25.	Eye Drops	Moxifloxacin + Ketorolac	0.5%/ 0.5%w/v
26.	Eye Drops	Moxifloxacin preservative free 0.5%	0.5%w/v
27.	Eye Drops	Natamycin	5%w/v
28.	Eye Drop	Nepafenac Ophthalmic Solution	0.1%w/v
29.	Eye Drops	Olaptadine	0.1%w/v
30.	Injection	Injection Pilocarpine	0.50%
31.	Eye Drops	Proparacain	0.5%w/v
32.	Eye Drops	Sodium Chloride	5%w/v
33.	Eye Oint.	Acyclovir 3% Eye oint	3%
34.	Eye Drops	Naphazoloine +phenylephrine+ Chlorpheniramine +menthol	0.05%+0.12%+.1%+0.005% w/v
35.	Eye Drops	Timolol	0.50%

10/7/24
Medistone

10

36/12

36.	Eye Drops	Tobramycin	0.003
37.	Eye Drops	Tropicamide	0.01
38.	Eye Drops	Tropicamide + Phenylephrine	(0.8% to 1%) + 5%
39.	Eye Oint.	Ciprofloxacin	0.3%
40.	Gel	Clindamycin phosphate 1%	20gm
41.	Gel	Adapalene	0.001
42.	Gel	Choline Salicylate soln+ Benzalkonium chloride soln + Lignocaine HCL IP	(8.7 to 9% w/b) + (0.01 to 0.02%) + 2% w/w in flavoured jelly base oral gel
43.	Gel	Diclofenac Sodium	1% w/w
44.	Gel	Magnesium hydroxide + aluminium hydroxide + activated dimethicone/ simethicone	250mg + 250mg + 50mg/ 5ml
45.	Infusion	Ciprofloxacin	100mg/50ml
46.	Inh	Budesonide	100 mcg./ dose
47.	Inh	Salbutamol	100 mcg. / dose
48.	Inj	Adenosine	3 mg. / ml.
49.	Inj	Adrenaline bitartrate	1mg/ml
50.	Inj	Amikacin	100mg/2ml
51.	Inj.	Amiodarone	150mg/ml
52.	Inj	Amikacin	500mg/2ml
53.	Inj	Amikacin	250 mg/ml
54.	Inj	Amoxycillin Clavulanic acid	1.2g / 600mg
55.	Inj	Anti Rh (D) Immunoglobulin Polyclonal/ monoclonal	300 mcg pack
56.	Inj	Atracurium	10 mg./ml.
57.	Inj	Atropine Sulphate	0.6mg/ml
58.	Inj	Amino acid solution for parenteral Nutrition (containing tryptophan, phenylalanine, lysine, threonine, methionine,	10%/200ml
59.	Inj	Bupivacaine Hydrochloride	0.5%
60.	Inj	Calcium Gluconate	0.1
61.	Inj	Cefotaxime	500mg vial / 1gm
62.	Inj	Ceftriaxone	500 mg. / 1gm.
63.	Inj	Dexamethasone Sodium Phosphate	4mg/ml
64.	Inj	Dextrose	0.05 / 0.1 / 0.25
65.	Inj	Dextrose with Saline (DNS)	5% + 0.9%
66.	Inj	Diazepam	5mg/ml
67.	Inj	Diclofenac Sodium (Aqueous Form)	75mg/ml
68.	Inj	Dicyclomine	10mg./ml

11/7/24

6

69.	Inj	Diltiazem	25mg/vial
70.	Inj	Dinoprostone	0.5mg/inj.
71.	Inj	Dobutamine	50mg/ml.
72.	Inj	Dopamine	40mg/ml
73.	Inj	Enoxaparin	60 mg./0.6 ml. Prefilled Syringe
74.	Inj	Etophylline+ Theophylline	220mg/2ml (169.4+50.6mg)
75.	Inj	Frusemide	10mg. / ml.
76.	Inj	Gentamicin	40mg/ml
77.	Inj	H.C.G(Human Chorionic Gonadotropin)	5000units/2000
78.	Inj	Haloperidol	5mg. / ml.
79.	Inj	Heparin sodium	1000 IU/ml
80.	Inj	Hepatitis B immunoglobulin	100 IU
81.	Inj	Heta Starch/ Haemaccel	550 ml bott
82.	Inj	Hyaluronidase / Hylase	1500 Unit/ml
83.	Inj	Hydrocortisone Sodium Succinate	100mg/ml
84.	Inj	Hydroxy Propyl Methyl Cellulose	2 % prefilled syringe
85.	Inj	Hyoscine Butyl Bromide	20mg./ ml.
86.	Inj	Insulin Glargine(Human)	100 IU/ml
87.	Inj	Insulin Premixed (Human)	30 %/70% In 40 IU/ml
88.	Inj	Insulin Regular (Human)	40 IU/ml
89.	Inj.	Insulin Lispro	100iu/ml
90.	Inj	Isolyte -P	500 ml
91.	Inj	Iron Sucrose	20 mg/ml
92.	Inj	Isoxsuprine	5mg. / ml.
93.	Inj	Ketamine Hydrochloride	50mg/ml
94.	Inj	Labetolol	20mg/ml
95.	Inj	Lignocaine (with Adrenaline)	0.02
96.	Inj	Lignocaine (without adrenaline)	0.02
97.	Inj	Magnesium sulphate	50% w/v
98.	Inj	Mannitol	0.2
99.	Inj	Mephentermine	30mg/ml
100.	Inj	Meropenem	500 mg.
101.	Inj	Methylprednisolone	500mg./ vial
102.	Inj	Metoprolol	1mg/ml
103.	Inj	Metronidazole	500mg/100ml.
104.	Inj	Midazolam	1mg/ml
105.	Inj	Noradrenaline	1mg/ml
106.	Inj	Ondansteron	2mg./ ml.

11/7/24

CB

314/C

107.	Inj	Oxytocin	5 IU/ ml.
108.	Inj	Pantaprazole / Inj. Ranitidine	40mg / 50mg / 2ml
109.	Inj	Paracetamol (I.V. / I.M.)	1000 mg/100 ml / 150mg/ml
110.	Inj	Pheniramine maleate	22.75mg/ml
111.	Inj	Phenobarbitone	200mg./ ml.
112.	Inj	Potassium Chloride	150mg/ml
113.	Inj	Propofol	0.01
114.	Inj	Rabies Immunoglobulin	150 IU/ml (Human/Equine)
115.	Inj	Ringer Lactate	500ml
116.	Inj	Snake venom Anti Serum (Polyvalent) lyophilized/Liquid	10 ml
117.	Inj	Sodium Bicarbonate	7.5% Isotonic
118.	Inj	Sodium Chloride (Normal Saline)	Unit: 500ml glass/PVC bottle
119.	Inj	Sodium thiopentone	0.5gm powder/vial
120.	Inj	Sodium Valproate	100 mg./ ml.
121.	Inj	Streptokinase	15,00,000 IU/vial
122.	1. Inj	2. Succinyl choline	3. 50 mg/ml
123.	Inj	Tetanus Toxoid (adsorbed)	Each 0.5 ml
124.	Inj	Tramadol	50mg/ml
125.	Inj	Tranexamic acid	500 mg./5ml
126.	Inj	Trypan Blue	0.0008
127.	Inj	Valethamate Bromide	8mg
128.	Inj	Vitamin B12 im/iv / Cynocobalmine	500mcg / ml
129.	Inj	Vitamin D3	6 lac unit/per ml
130.	Inj	Water for Injection	5ml
131.	Jelly	Lignocaine Hydrochloride	0.02
132.	Lotion	Calamine Lotion	As per IP
133.	Mouth Wash	Povidone Iodine	0.01
134.	Nasal Drops	Sodium Chloride	0.0065
135.	Oint.	Povidone Iodine	0.05
136.	Powder	Clotrimazole	1% (in a starch base)
137.	Powder	ORS (Low osmolarity: 245 mmol/L: Sod Chloride 2.6 g/ L Trisodium citrate dehydrate 2.9g/L , Pot.Chloride 1.5g/L, Glucose anhydrous 13.5g/L)	20-22 gm Sachet
138.	Sachet	Vitamin D3 cholecalciferol	(60000 IU per sachet)
139.	Soln	Hydrogen Peroxide	6% w/v
140.	Soln	Linctus Noscaphine	7mg. / 5ml.

314/C

313/c

141.	Soln	Liquid Ethyl alcohol (70%) denatured	500 ml
142.	Soln	Povidone Iodine	0.05
143.	Solution	Nebulizer Ipratropium bromide	250 mcg. / ml.
144.	Susp.	Albendazole	200 mg/ 5ml
145.	Susp.	Amoxycillin	125mg./ 5ml.
146.	Susp.	Amoxycillin Clavulanic acid	125+ 31.2mg/ 5ml
147.	Susp.	Azithromycin	200mg/ 5ml
148.	Susp.	Domperidone	1mg./ ml.
149.	Susp.	Ibuprofen	100mg/5ml
150.	Susp.	Metronidazole	200mg/ 5ml
151.	Syp.	Bromhexine Hydrochloride	4mg./ 5ml
152.	Syp.	Calcium Carbonate + Vitamin D3	250mg elemental Calcium + Vitamin D3 125 IU/5ml
153.	Syp.	Cefixime	100mg/5ml
154.	Syp.	Chloroquine Phosphate	50 mg. / 5ml.
155.	Syp.	Diphenhydramine	12.5mg./ 5 ml.
156.	Syp.	Iron + Folic Acid	Each 5ml Contain elemental Iron equivalent to 25 mg & folic acid 500mcg
157.	Syp.	Lactulose	667mg/ml
158.	Syp.	Cetirizine	2.5mg/5ml
159.	Syp.	Ondansteron	2mg/5ml
160.	Syp.	Paracetamol	125mg/ 5ml
161.	Syp.	Promethazine hydrochloride	5mg/5ml
162.	Syp.	Salbutamol	2mg. / 5ml.
163.	Syp.	Zinc sulfate	20mg/5ml (Elemental Zinc)
164.	Tab	Acebrophylline	100mcg
165.	Tab	Acetazolamide	250mg
166.	Tab	Activated Charcoal	125mg/250mg
167.	Tab	Acetylsalicylic Acid	75mg. / 150mg.
168.	Tab	Albendazole Chewable	400 mg
169.	Tab	Allopurinol	100mg
170.	Tab	Alprazolam	0.25mg. / 0.5mg.
171.	Tab	Amitriptyline	25 mg.
172.	Tab	Amlodipine	5mg./ 10mg.
173.	Tab	Amoxycillin Clavulanic acid	375mg (250 mg + 125mg)
174.	Tab	Amoxycillin Clavulanic acid	625mg (500 mg + 125 mg)
175.	Tab	Atorvastatin	10 mg. / 20mg.
176.	Tab	Azithromycin	250 mg. / 500mg.
177.	Tab	Betahistine	16mg
178.	Tab	Bisacodyl	5mg.
179.	Tab	Calcium Carbonate	500mg elemental Calcium

11/7/24

11/7/24

312/c

180.	Tab	Carbamazepine	200mg
181.	Tab	Chloroquine Phosphate	250mg
182.	Tab	Chlorpheniramine Maleate	4mg.
183.	Tab	Cinnarizine	25mg
184.	Tab	Ciprofloxacin	250mg. / 500mg.
185.	Tab	Clonazepam	0.5 mg
186.	Tab	Carvedilol	3.125mg
187.	Tab	Clopidogrel	75mg
188.	Tab	Diclofenac Sodium	50mg / 75mg SR
189.	Tab	Dicyclomine	10mg.
190.	Tab	Digoxin	0.25mg
191.	Tab	Diltiazem	60 mg
192.	Tab	Domperidone	10 mg.
193.	Tab	Doxofylline	400mg
194.	Tab	Diclofenac suppository	25mg
195.	Tab	Dydrogesterone	10 mg
196.	Tab	Enalapril	5mg
197.	Tab	Etophylline+ Theophylline	150 mg SR
198.	Tab	Estradiol valerate	2 mg
199.	Tab	Ferrous Sulphate	200mg (equivalent to 60 mg elemental iron)
200.	Tab	Flavoxate	200 mg.
201.	Tab.	Flunarizine	10mg
202.	Tab	Fluconazole	150 mg.
203.	Tab	Folic Acid	5mg
204.	Tab	Furosemide	40mg
205.	Tab	Gabapentine	100mg
206.	Tab	Glimepiride	2mg
207.	Tab	Hydrochlorothiazide	12.5mg
208.	Tab	Pregablin	75 mg
209.	Tab	Hydroxy Chloroquine Phosphate	200mg
210.	Tab	Hyoscine Butyl Bromide	10mg.
211.	Tab	Ibuprofen	200mg. / 400mg.
212.	Tab	Isosorbide dinitrate	10 mg
213.	Tab	Levofloxacin	500 mg
214.	Tab	Labetolol	100mg
215.	Tab	Levocetirizine	5mg
216.	Tab	Levothyroxine	100 mcg / 50mcg / 12.5mcg / 25
217.	Tab	Magnesium hydroxide + aluminium hydroxide + activated dimethicone/ simethicone	250mg + 250mg + 50mg
218.	Tab	Medroxy Progesterone Acetate	10 mg
219.	Tab	Metformin hydrochloride	500 mg / 1000mg

19/7/24

31/6

220.	Tab	Methocarbamol	500 mg
221.	Tab	Methylcobalamin / Vitamin B12(Cyanocobalamin)	500 mcg
222.	Tab	Metoclopramide	10mg.
223.	Tab	Metoprolol	50mg
224.	Tab	Metronidazole	200mg. / 400mg.
225.	Tab	Misoprostol	25mcg / 200mcg
226.	Tab	Montelukast	10mg
227.	Tab	Multivitamin	As per Schedule-V of Drugs and Cosmetics rules 1945, GOI, for therapeutic usage
228.	Tab	Mefenamic acid	250mg/500mg
229.	Tab	Nitrofurantoin	50 mg/100 mg
230.	Tab	Norethisterone	5mg
231.	Tab	Norfloxacin	400mg
232.	Tab	Ofloxacin	200mg. / 400mg.
233.	Tab	Ondansteron	4mg
234.	Tab	Paracetamol	500mg
235.	Tab	Pheniramine maleate	25mg
236.	Tab	Phenytoin Sodium	100mg
237.	Tab	Prednisolone	10mg. / 5mg. / 20mg.
238.	Tab	Progesterone micronised	100 mg. / 200mg.
239.	Tab	Propranolol HCl	10mg / 40mg
240.	Tab	Ranitidine	150mg
241.	Tab	Salbutamol	4mg
242.	Tab	Serratiopeptidase	10mg
243.	Tab	Sodium Valproate / Sodium Valproate CR	200mg. / 500mg.
244.	Tab	Spironolactone	25mg
245.	Tab	Telmisartan	40mg
246.	Tab	Tamsulosin+Dutasteride	0.4 mg+0.5 mg
247.	Tab	Tamsulosin	0.4 mg
248.	Tab	Tranexamic acid	250 mg. / 500mg.
249.	Tab	Urso deoxy cholic acid	300mg / 150mg.
250.	Tab	Zolpidem	5mg
251.	Tab	Clotrimazole vaginal pessary	100mg
252.	Respule	Respules Budesonide	0.5 mg/2 ml
253.	powder	Glucose sachet	75 gm

4/12/24
(Med. store)

W

